



**RAGE**  
5-S

**evolution**  
evolutionpowertools.com

**Service Parts List** | 057-0002 | **110V**  
RAGE 5-S Multi-Material Cutting Table Saw | **UK**

No.	Description	Part Code	QTY
1	PUSH TABLE	057-0101	1
2	SCREW	F-SPHPZ-M4-12-ST-BO	2
3	GUIDE RAIL (A)	057-0102	1
4	SPRING	057-0103	1
5	BOLT	F-SHCS-M5-12-ST-BO	6
6	INSERT PLATE	057-0104	1
7	INSERT PLATE LOCKING PLATE	057-0105	1
8	NUT NYLOCK	F-NNIF-M5-ST-BO	11
9	SCREW	F-SHCS-M6-16-ST-BO	2
10	SPRING WASHER	F-SWA-M6-ST-BO	1
11	SELF-TAPPING SCREW	F-TFPX-4.8-10-ST-BO	2
12	LEFT EXTENSION TABLE	057-0106	1
13	EXTENSION ROD	057-0107	2
14	SCREW	F-SPHPZ-M4-12-ST-BO	3
15	NUT	F-NSF-M6-ST-BO	6
16	GUIDE RAIL (B)	057-0108	1
17	SCREW	F-SPHPZ-M6-35-ST-BO	8
18	GUIDE ROLLER	057-0109	4
19	SHOULDER SCREW	057-0110	4
20	TABLE	057-0111	1
21	LEFT EXTENSION TABLE LOCKING SPRING	057-0112	2
22	LOCKING LEVER	057-0113	2
23	INDICATOR	057-0114	1
24	FLAT WASHER	F-W-M4-ST-BO	9
25	SPRING WASHER	F-SWA-M4-ST-BO	12
26	SCREW	F-SPHPZ-M4-8-ST-BO	5
27	NUT NYLOCK	F-NNIF-M6-ST-BO	12
28	FIXING HOLDER	057-0115	1
29	CARRIAGE BOLT	057-0116	1
30	EXTENSION TABLE LOCKING HANDLE	057-0117	1
31	PLATE	057-0118	2
32	CLAMPING PLATE	057-0119	2
33	LOCKING BLOCK SPRING	057-0120	2
34	FRONT LOCKING FOR EXTENSION TABLE	057-0121	1
35	REAR LOCKING FOR EXTENSION TABLE	057-0122	1
37	FRONT RAIL	057-0314	1
40	REAR RAIL	057-0313	1
42	RIGHT EXTENSION TABLE	057-0129	1
43	HEX NUT	F-NSF-M5-ST-BO	6
44	SCREW	F-SPHPZ-M5-20-ST-BO	1
45	LOCKING PLATE	057-0130	4
46	FLAT WASHER	057-0131	4
47	BOLT	F-SHCS-M5-16-ST-BO	4
48	SCREW	F-TFPX-4.2-13-ST-BO	7
50	SCREW	F-TFPX-3.5-9.5-ST-BO	4
51	COIL SPRING	057-0133	2
52	CARBON BRUSH (PR)	057-0134	2
53	BRUSH HOLDER	057-0135	2
58	SPRING WASHER	F-SWA-M5-ST-BO	19
68	DOUBLET NUT	057-0150	1
69	C-RING	057-0151	1
72	SCREW	F-SPHPZ-M5-10-ST-BO	9
77	MOTOR BRACKET	057-0157	1
78	BLADE GUARD	057-0158	1
79	INNER FLANGE	057-0159	1
81	OUTER FLANGE	057-0160	1
82	BLADE BOLT	057-0161	1
83	REAR ROTATE BLOCK	057-0162	1
84	CROSS-SCREW	F-SCHPZ-M5-18-ST-BO	9
85	SET SCREW	057-0163	1
86	REAR MOUNT PLATE	057-0164	1
87	FRONT ROTATE BLOCK	057-0165	1
88	FRONT MOUNT PLATE	057-0166	1

No.	Description	Part Code	QTY
89	DUST CHUTE	057-0167	1
90	BLADE GUARD STOP(REAR)	057-0168	1
91	BLADE GUARD STOP(FRONT)	057-0169	1
93	FLAT WASHER	057-0171	5
94	LOWER BLADE GUARD PLATE	057-0172	1
95	AXIAL SCREW	057-0173	2
96	DUST TUBE	057-0174	1
97	MOUNT PLATE	057-0175	1
99	WASHER	057-0176	3
100	LOCKING PAD	057-0177	1
101	LOCKING SCREW	057-0178	1
102	BEVEL LOCKING HANDLE	057-0179	1
103	ANGLE FIX SCREW	057-0180	1
104	ANGLE INDICATOR	057-0181	1
105	ANGLE INDICATOR FRAME	057-0182	1
106	BRACKET - DRIVING ROD	057-0183	1
107	BEVEL GEAR	057-0184	2
108	SCREW	F-TFPX-4.2-20-ST-BO	2
112	SPLIT PIN	F-SP-3-20-ST-BO	2
120	BEVEL GEAR PAD	057-0195	1
121	ELEVATION CRANK SHAFT	057-0196	1
122	SPLIT PIN	F-SP-2.5-20-ST-BO	1
123	CABINET	057-0197	1
124	CARRIAGE BOLT	057-0198	1
125	SPACER	057-0199	1
126	BLADE WRENCH (A)	057-0200	1
127	BLADE WRENCH (B)	057-0201	1
128	POWER CORD 110V (UK)	057-0204	1
129	CABLE CLAMPS	057-0207	2
130	SCREW	F-TFPX-4.2-16-ST-BO	13
131	SWITCH CLAMP	057-0208	1
132	CORD CLAMP PLATE	057-0209	2
133	SWITCHBOX	057-0210	1
134	OVERLOAD SWITCH 110V (UK/EU)	057-0212	1
135	CONNECTING CORD	057-0215	1
136	CAPACITOR 110V (UK)	057-0217	1
137	SWITCH HOLDER	057-0220	1
138	SWITCH 110V (UK/EU)	057-0222	1
139	HEX SCREW	F-HFB-M6-16-ST-BZP	2
140	GEAR RACK	057-0225	1
141	WASHER	F-W-M6-ST-BO	2
142	BASE PLATE	057-0226	1
143	CABLE CLAMPS	057-0227	2
144	90 ANGLE ADJUSTMENT WHEEL	057-0228	1
145	45 ANGLE ADJUSTMENT WHEEL	057-0229	1
146	CORD GUARD	057-0230	1
147	PUSH STICK	057-0231	1
148	RIVING KNIFE BRACKET	057-0232	1
149	RIVING KNIFE	057-0233	1
150	RIVING KNIFE CLAMP	057-0234	1
151	HEX SCREW	F-HFB-M6-25-ST-BZP	4
152	INSERT PLATE LOCK	057-0235	1
153	SCREW	F-TFPX-4-8-ST-BO	1
154	LOCK PIN	057-0236	1
155	SPRING	057-0237	1
156	PIN CAP	057-0238	1
159	BASE LABEL	057-0240	1
160	LOGO LABEL	057-0241	1
161	BEVEL LABEL	057-0242	1
162	NAMEPLATE	057-0243	1
163	BUSH	057-0244	1
164	WASHER	F-W-M6-ST-BO	2
165	COUNTERSUNK SCREW	F-SCHPZ-M5-16-ST-BO	5

No.	Description	Part Code	QTY
166	HOSE RETAINER	057-0320	1
167	HEX NUT	F-NFS-M8-ST-BZP	1
169	SMALL LOWER BLADE GUARD (B)	057-0332	1
170	SPRING	057-0333	1
171	SMALL LOWER BLADE GUARD (A)	057-0334	1
172	SCREW	F-SPHPZ-M4-12-ST-BO	1
174	HEX BOLT	057-0338	1
175	SQUARE NUT	057-0339	1
176	LOCK NUT	057-0340	1
177	SPRING WASHER	057-0341	1
178	BUSHING	057-0342	2
180	LOCK NUT	057-0343	1
181	WASHER	057-0344	1
182	WASHER	057-0345	2
213	THUMB WHEEL	057-0256	6
260	MOTOR ASSEMBLY 110V UK	057-0316	1
261	BLADE GUARD	057-0306	1
262	GEARBOX ASSEMBLY	057-0308	1
263	HOLD DOWN CLAMP	057-0309	1
264	ANGLE GAUGE	057-0307	1
265	WHEEL ASSEMBLY	057-0312	1
266	RIP FENCE ASSEMBLY	057-0310	1
267	HEIGHT ADJUSTMENT ASSEMBLY	057-0315	1
268	ASSEMBLY SCREW KIT	057-0321	1
501	FLAT END CAP	057-0280	6
502	SPACER	057-0281	8
505	STAND COMPONENT	057-0284	2
506	STAND COMPONENT	057-0285	1
509	STAND COMPONENT	057-0288	1
510	STAND COMPONENT	057-0289	1
513	LATCH HOOK SPRING	057-0349	1
517	STAND COMPONENT	057-0295	1
520	STAND COMPONENT	057-0298	1
525	ROUND END CAP	057-0302	2

**evolution**<sup>®</sup>  
evolutionpowertools.com

Service Parts List

057-0002

RAGE 5-S Multi-Material Cutting Table Saw

**110V**  
UK